INDEX PART |REQ'D
NO. DESCRIPTION NO. NO
1 Base Assembly 284005 1
2 Upper Arm Assembly 284010 1
3 Lower Arm Assembly 284015 1
4 Saddle Support Assembly 284020 1
5 Saddle Base Assembly 284025 1
6 Saddle Assembly 284030 1
7 Slider Tube Assembly 284045 4
8 Pivot Plate Assembly 284050 1
9 Cylinder Base Assembly 284055 1
10 Ram Attachment Assembly 284060 2
1" Wood Block 284006 1
12
13 Short Pivot Pin 284041 1
14 Long Pivot Pin 284044 1
15 Anchor Trunion 229729M 1
16
17 Poppet Assembly 284004 1
18 10 Ton Cap. Ram 910029A 1
19 Air/Hyd. Foot Pump 284058 1
20 4 Hose 910004 1
21 Locking Caster Wheel 284002 2
22 Caster Wheel 284001 2
23 Trunion 229067 1
24 Tilt Screw 229071 1
25
26 Bearing 229743 2
27 Collar 229081 2
28 Knob 229064-2| 1
29 Set Screw 229069 2
30 Expansion Pin 229084 1
31 Knob/Screw Assembly 229064 2
32 Retaining Ring 12141 4
33 Handle Grip 479248 2
34 45° Street Elbow 13026 1
35
36
37 Bolt, 5/8 - 11 x 5-1/2", Hx. Hed., Gr. 5, Zinc 11181 2
38 Bolt, 5/8 - 11 x 5-1/2", Hx. Hed., Gr. 8, Zinc 11182 3
39 Bolt, 5/8 - 11 x 4", Hx. Hed., Gr. 8, Zinc 11183 1
40 Bolt, 7/16 - 14 x 1-1/2", Hx. Hed., Gr. 2, Zinc 11126 16
41 Bolt, 1/2 - 13 x 1", Hx. Hd., Gr. 2, Zinc 11053 8
42 Carriage Bolt, 5/16 - 18 X 4-1/2", Zinc 11138 4
43
44 Hex. Nut, 5/8 - 11, Lock, Zinc 1098 6
45 Hex. Nut, 7/16 - 14, Lock, Zinc 1089 16
46 Wing Nut, 5/16 - 18, Zinc 1078 4
47
48 Flat Washer, 7/16" 2073 | 16
49 Flat Washer, 1/2" 2074 4
50 Flat Washer, 5/16" 2071 4
51 Retaining Ring, 5/8" 12094 4
52 Ratchet Tie Down 283072 2

PARTS (72675 ) (_ 1250LBS. ) [ POWERTRAIN LIFT/TABLE )

REPLACEMENT) | MODELNO. | ( cAPAcitY )| [ DESCRIPTION ) nnrcu®
J




